






 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 

SEPTEMBER 2020 Prepared for: Prepared By: 
 Joshua Basin Water District Dudek 

 61750 Chollita Road 605 Third Street 

 PO Box 675 Encinitas, California 92024 

 Joshua Tree, California 92252 

WASTEWATER TREATMENT STRATEGY 

2020 UPDATE 



 

 

 

WASTEWATER TREATMENT STRATEGY 

2020 Update 

 

 

 

Prepared for: 

Joshua Basin Water District 

61750 Chollita Road 

P.O. Box 675 

Joshua Tree, California  92252 

 

 

 

Prepared by: 

 

605 Third Street 

Encinitas, California  92024   

 

 

September 2020 



Joshua Basin Water District  Groundwater Protection & Wastewater Treatment Plan 

 

Blank Page 
[...]
Single Family 314          --- 172          54,000         

Subtotal 337          77,000         

Vacant 350          --- 200          70,000         

Total 687          147,000       



Joshua Basin Water District  Groundwater Protection & Wastewater Treatment Plan 

 25 September 2020 

 Phase 3 Implementation 

The remainder of the revised study area has highly distributed wastewater generation sites, with 

considerably less overall impact on the community water supply.  Also, the distances involved in providing 

wastewater collection sufficient to convey outlying discharges to the identified treatment facility would be 

unsupportable, particularly with the current low rate of wastewater generation.  However, additional 

nitrate concentration areas may develop within distant portions of the District service area.  In fact, 

considerable develop has already begun in the eastern portion of the District service area near Copper 

Mountain College, east of Cascade Road, and in the vicinity of Sunfair Road and 4th Street.  The location 

of these outlying areas preclude cost effective collection and transport of wastewater to the identified 

treatment plant site.  The District will continue to monitor these developing areas, and a supplement to 

the existing groundwater protection plan may be needed in the future if significant nitrate contamination 

is realized. 

As discussed in Section 3, water delivered throughout the District water distribution system is derived 

from the existing production wells, and as such all water system customers will participate in the 

groundwater protection facilities.  Customers located within the Phase 3 portion of the District will not 

be directly connected to the treatment facility. However, through the construction of Phase I and Phase 

II facilities, these properties will benefit to the extent that other properties that have connected to the 

system are protecting their drinking water while providing the backbone of the infrastructure that will aid 

in their future connection when applicable. For this reason, Phase 3 customers should participate in the 

cost to construct and maintain the collection and treatment facilities. The benefit vs. cost allocation will 

be determined through the formulation of a future funding plan.  Beyond participation in groundwater 

protection, no additional facilities will be required in the near-term for Phase 3. 

As outlined in the original WTS, individual developer, depending on their proposed location, may continue 

to be required to implement localized package treatment systems, assuming that they are not within the 

proposed Phase 1 or 2 service areas.  In these cases, the District will review the proposed project or 

development, and define the appropriate treatment method for implementation. These facilities will be 

handled on a case by case basis, and will not preclude implementation of the proposed facilities discussed 

in this report. 

  



Joshua Basin Water District  Groundwater Protection & Wastewater Treatment Plan 

 26 September 2020 

 Groundwater Protection Facilities Costs 

The following discussion establish the projected planning, design, construction and annual operating costs 

required to protect the community’s drinking water supplies.   

 Conveyance System Criteria  

A computerized sewer model was constructed based on parcel information developed from the District’s 

GIS database and billing information.  The number of parcels and density within the WTS study area 

comprised the basis for development of tributary wastewater flows.  

Traditional sewer system design requires a minimum velocity of at least 2.0 feet per second (fps) within 

the collection system.  The subject areas exhibit a substantial slope from west to east.  This analysis 

assumes a minimum sewer size of 8 inches in diameter.     

Collection systems are typically sized to flow ½ full for sewers 12 inches and smaller, and ¾ full for sewers 

larger than 12 inches in diameter.  However, considering the phased development approach for the 

District system, it is important to anticipate the maximum sizing of downstream facilities (assuming that 

can be installed without operational deficiencies) to assure that parallel sewers are not required in the 

future.  Projected sewer sizes range between 8 and 15 inches in diameter. \ 

 Raw Wastewater Characteristics 

As a result of water conservation, many agencies have experienced significantly reduced wastewater flow.  

The resulting strength of the raw wastewater is proportionately increased as less water is used to 

transport the same amount of waste material.  The District’s 2006 Wastewater Study estimated Biological 

Oxygen Demand (BOD) and Total Suspended Solids (TSS) loadings of 250 mg/L.  As water conservation 

is increased, flow estimates has reduced and wastewater strength has correspondingly increased.  

Therefore, District treatment facilities need to be designed for the flow rates identified herein (based on 

the reduced unit flow of 172 gpd/EDU) and increased influent BOD and TSS concentrations of at least 

300 mg/L (ppm), each.  Wastewater strength will be revisited during preliminary design to verify 

wastewater strength based on sample testing.  It is noted that many southern California wastewater 

agencies have experienced a significant increase in nitrogen in their plant influent flows.  As the amount of 

water within the collection system decreases, strength increases in terms of BOD, TSS and nitrogen.  

Increases in BOD and TSS are experienced, but increases in plant nitrogen loading are significantly 

increased and have a direct impact on the secondary treatment requirements (tankage volume and process 

air requirements).  Therefore, it will be important to collect samples of local wastewater discharges to 

establish the proper design criteria for local treatment facilities.   

 Conventional Treatment Options (Primary and Secondary) 

To protect the District groundwater supplies, treatment facilities will be required, particularly with the 

ability to denitrify the effluent prior to discharge.  The resulting treated effluent must be suitable for 

discharge, as regulated by the County of San Bernardino and/or Regional Board.  There are multiple 

acceptable levels of wastewater treatment, based on the proposed effluent uses.  In general, typical 

wastewater treatment facilities include the following treatment processes:   

 Preliminary Treatment – consists of bar screens, mechanical screens, flow measurement, grit 

removal, and often pumping, to lift the wastewater into downstream treatment processes. 



Joshua Basin Water District  Groundwater Protection & Wastewater Treatment Plan 

 27 September 2020 

 Primary Treatment – includes primary clarifiers, and primary sludge pumping.  Primary treatment 

often reduces the influent TSS by 50 to 60 percent, and can reduce the BOD by 30 to 35 percent.  

Little or no nitrogen reduction is accomplished during primary treatment.  Depending on the 

secondary process, primary treatment may or may not be required. 

 Secondary Treatment – typically includes a secondary BOD removal process, such as an aeration 

basin, followed by a solids removal step, usually a secondary clarifier.  The secondary treatment 

process functions as TSS, BOD and nitrogen removal process through recycling sludge settled in 

the secondary clarifier.  The secondary treatment portion of the plant typically lowers BOD and 

TSS remaining after primary treatment down to the regulated level, i.e. BOD and TSS less than 

30 mg/L.   

 Nitrogen Removal – Removal of nitrogen is accomplished by processes which are part of 

secondary treatment process – nitrification and denitrification.  Nitrification converts ammonia to 

nitrate.  Denitrification treats nitrate in an anoxic or anaerobic zone, where nitrate is converted 

by denitrifying organisms to nitrogen gas.  

 Tertiary Treatment – Tertiary treatment is used to create Title 22 recycled water, which is 

approved for full body contact recreation, and use in lakes for boating and fishing.  Tertiary 

treatment consists of coagulation and filtration, followed by disinfection with chlorine or 

ultraviolet light.  Title 22 requires disinfection for irrigation of parks and schools to produce a 

bacteria and virus kill to a level of 2.2 coliform bacteria per 100 ml of water. 

 Advanced Treatment – Membrane Bioreactors (MBRs) are a technology that accomplishes the 

production of high quality tertiary water, both secondary and tertiary treatment in a single 

process.  The MBR process uses an aeration basin operating at a much higher mixed liquor 

suspended solids (MLSS) level of 8,000 to 12,000 mg/L.  The MBR process has ultrafiltration 

membranes.  The effluent from an MBR is higher quality than conventional Title 22 effluent, and, 

because the TSS is very low, disinfection is more effective.  

Under the State OTWS Policy, the County of San Bernardino maintains the right to permit treatment 

facilities under 10,000 gpd, through the Local Area Management Plan or LAMP.  Treatment facilities under 

10,000 gpd are typically associated with a single commercial use or small residential development.  Based 

on the original WTS, a variety of treatment processes have been allowed for these developments.  The 

Morongo Oasis Center Crisis Residential Treatment (CRT) is a short-term, 16-bed residential facility in 

Joshua Tree offering recovery-based treatment services and interventions in a home-like setting.  The 

CRT is a County-owned facility, with a 10,000-gpd on-site treatment plant, permitted under the County 

LAMP.  Hi-Desert Medical Center (HDMC), a regional hospital in the Joshua Tree area, has a 52,000 gpd 

activated sludge treatment facility permitted by the Regional Board, owned by the hospital and 

operated/maintained by the District. Joshua Tree Brewery is a small local brewer with a small treatment 

process currently in testing and startup, also permitted under the County LAMP.  Each of these 

developments were individually reviewed by the District, with specific decision process on the allowable 

treatment process for implementation.   

From a District operation and maintenance perspective, it is desirable to use the same or similar treatment 

processes for local facilities, thereby minimizing staff training and maintenance costs.  However, smaller 

(lower capacity) treatment facilities may be better suited to particular treatment processes, while larger 

(higher capacity) treatment plants may favor other alternatives.  Also, economies of scale are attained with 

larger treatment facilities, thereby minimizing the overall number of small capacity package treatment 



Joshua Basin Water District  Groundwater Protection & Wastewater Treatment Plan 

 28 September 2020 

facilities within the community.  As the cost of a treatment facility is significant, small business owners and 

residential developers can be unfairly burdened with requirements to design and construct individual 

treatment facilities.  The community, in general, benefits more when a single treatment facility is used to 

provide service to a larger number of properties. 

Smaller “package” treatment facilities may range in size from 5,000 gpd up to 200,000 gpd.  The smallest 

package plants are typically constructed of steel tanks that rest on a below grade slab.  Larger wastewater 

treatment facilities (200,000 gpd and larger) are typically constructed of cast-in-place concrete tanks, and 

are permanent facilities.  MBR facilities, similar to that recently constructed in Yucca Valley, typically have 

larger ultimate capacities, as the cost and complexity of these facilities are excessive for smaller facilities.   

There are a number of potential manufacturers of “package” extended aeration treatment plants.  For the 

purposes of this evaluation, the specific manufacturer is not of specific concern as this will be identified 

during preliminary design.  As the District is faced, at this time, with the need to construct an expandable 

downtown treatment facility for is groundwater protection needs.  For the purposes of identifying 

construction and annual operating costs, it is necessary to identify the general type of treatment process, 

the current and future tributary wastewater flow, and the method of handling and disposal of treatment 

residuals (sludge).   

The 52,000-gpd (ultimately 104,000-gpd) HDMC treatment facility has been successfully operating for the 

past nine years, and it employs a conventional activated sludge process, discharging non-disinfected 

secondary effluent with sludge hauled to a larger facility for disposal.  However, non-disinfected secondary 

must be discharged below grade to meet Regional Board requirements.  As the proposed downtown 

treatment facility will produce several times more effluent than the HDMC facility, below grade discharge 

will not be achievable.  Effluent discharge will require percolation ponds, requiring disinfection.  Again, an 

MBR facility is not required, as the effluent does not require tertiary treatment and recycled water is not 

be created for irrigation purposes. The primary discharge requirements for the treatment plant will be 

TSS and BOD concentrations of less than 30 mg/l and total nitrogen concentration of less than 10 mg/l.  

Therefore, the treatment facility will be required successfully nitrify and denitrify (NDN) the wastewater 

prior to discharge. 

Treatment facility capital and annual costs are proportional to treatment capacity. As discussed in Section 

4, the District’s proposed downtown treatment facility will have an initial tributary flow of approximately 

450,000 gpd, growing to 675,000 gpd as the Phase 1 service area is built out.  Ultimately, the tributary 

flow is projected to reach approximately 900,000 gpd, with buildout of the Phase 2 service areas (expanded 

over time as growth occurs).  The Phase 1 treatment plant is proposed to include three treatment trains 

of 225,000 gpd each, providing an excess of capacity to allow for variations is wastewater production and 

potential additional unanticipated development.  The proposed treatment facility would require expansion 

by one treatment train to accommodate identified Phase 2 wastewater flows. 

Aero-Mod Biological Nutrient Removal (BNR) Process (typically from 50,000 gpd to over 1.0 

mgd).  Aero-Mod has a selector, first stage aeration nitrification, second stage sequencing aeration and 

denitrification, and a secondary clarifier.  The process also has an available optional effluent filter, if tertiary 

treatment is required.  The Sequox process is modular, with modular flow rates of 50,000 gpd up to 

500,000 gpd.  The Aero-Mod package plant also includes aerobic digestion to stabilize the sludge.  The 

Aero-Mod basic design is for providing equipment into a cast-in-place concrete tank, and is most 

competitive in plant flows greater than 50,000 gpd. (Figure 5.1) 

 



Joshua Basin Water District  Groundwater Protection & Wastewater Treatment Plan 

 29 September 2020 

Figure 5.1  Typical Aero-Mod Process Schematic 

 

Conventional Activated Sludge/Oxidation Ditches.  For wastewater flows between 500,000 gpd to 

greater than 1.0 mgd, it is more likely that a conventional activated sludge process is used.  Conventional 

activated sludge requires an aeration detention time of between 4 to 6 hours.  Extended aeration 

Oxidation Ditches requires 24 hours.  The Oxidation Ditch plant is easier to operate, but because of the 

huge aeration basin, have a higher capital cost and land requirement.  A conventional activated sludge 

process can be more difficult to operate as compared to an Aero-Mod process, but it is much more 

efficient than an oxidation ditch with regard to NDN. (Figure 5.2) 

Figure 5.2  Typical Conventional Activated Sludge Process 